
 

 

 

 
  

ENVIRONMENTAL IMPACT ASSESSMENT 

FOR ROZELLE ESTATES, ST. THOMAS 

Ecosystems Quality Management Limited 



ENVIRONMENTAL IMPACT ASSESSMENT FOR A PROPOSED HOUSING DEVELOPMENT AT ROZELLE, WHITE HORSES, ST. THOMAS 

P a g e  | ii 
 

  

 

Environmental Impact Assessment for a Proposed Housing 
Development at Rozelle, White Horses, St. Thomas 

 

Prepared for: 
New Rozelle Properties Limited (NRPL) 

Suite 1, 94M Old Hope Road, 
Kingston 6 

Prepared by: 
Ecosystems Quality Management Limited (EQM) 

 Kingston & Negril  
eqm.caribbean@gmail.com  

 
Version: Final   

April 2025 

This document contains information proprietary to Ecosystems Quality Management Limited 
(EQM) and shall not be reproduced or transferred to other documents, in whole or partly, or 
[...]
design. Depending on the volume of rock extraction, not more than 2 trenchers will be 

required. For the drilling of holes to plant electrical poles, an auger truck will be employed. 

Cutting and filling equipment will therefore include: 

▪ Two (2) trenchers 
▪ One (1) auger truck 

4.6.3.3 DUMPING/MATERIAL DISPOSAL  

Given the magnitude of cutting and filling that will be required for this undertaking, multiple 

dump trucks will be employed on the site. These trucks may not necessarily be all housed on 

the site as the contractor will employ local truckers to supplement the site dump trucks which 

is more cost-effective as well as conducive to engaging local business arrangements. The 

number of dump trucks may range between 10 and 20, depending on the stage of cutting for 

each phase. Only dump trucks required here.  

4.6.3.4 DUST CONTROL   

Water trucks for dust control and providing water for the various requirements will be needed 

for the duration of the project. These may number as many as five in any given stage of the 

construction. Also, there will be an assortment of utility trucks that will traverse the site during 

construction. 

  



ENVIRONMENTAL IMPACT ASSESSMENT FOR A PROPOSED HOUSING DEVELOPMENT AT ROZELLE, WHITE HORSES, ST. THOMAS 

P a g e  | 51 
 

  

4.6.4 HUMAN RESOURCES 

There will be simultaneous undertaking of several activities at the commencement of the 

project. Particularly: the infrastructure activities of road alignment, cutting and filling, 

wastewater treatment facility, and identification of lots for unit layout. As the construction 

will be undertaken in phases, the employment will have an initial take up of skilled tradesmen, 

labourers and equipment operators along with support staff, that will migrate to each phase 

of the project as the construction progresses. It is therefore estimated that between 300 to 

500 persons will be employed for the duration of the project.  

The workforce will consist of engineers, technicians, equipment operators, drivers, 

tradesmen, clerks, skilled labour force and unskilled labour force, and security personnel. 

It is anticipated that the majority of the workforce will be from the surrounding area and will 

not need accommodation on the site itself. However, the experience the project team has 

had is that lodging for the persons engaged was easily acquired from the nearby districts.  

4.6.4.1 INDUSTRY STANDARDS AND REQUIREMENTS  

It is the intention of the Developer to provide the standard workday requirements for the 

workforce engaged with the project.  

For daily housing needs such as shelter, sanitary requirements, change rooms, lockers and 

workstations where necessary. Retrofitted containers and portable water closets will satisfy 

these requirements. The retrofitted containers will have lockers for storage of personal items 

and sheds will be erected for lunch areas and shelter from the elements. These containers are 

also equipped with offices and for the holding of requisite meetings on site. 

The Developer commits to using local skills and labour for the development as much as 

practical, having experienced that this approach is mutually beneficial to all stakeholders.  

4.6.5 PROJECT SCHEDULE  

The development will take place in phases. Figure 4-2 shows the master site plan. It outlines 

the different blocks by which the development will be executed. The overall design of the 

proposed development is organized in phases, or blocks labelled A to G. The facilities located 

in block A are non-residential and contain all the services; commercial and social, that are 

deemed necessary for the convenience of the development. The residential blocks will 

commence immediately after the roadway construction provides efficient access to them, 

and the proposed blocks will be completed sequentially beginning with the blocks positioned 

in the location most accessible from the concentration of resources. It is estimated that the 



ENVIRONMENTAL IMPACT ASSESSMENT FOR A PROPOSED HOUSING DEVELOPMENT AT ROZELLE, WHITE HORSES, ST. THOMAS 

P a g e  | 52 
 

  

project will commence by Summer of 2025. The units are expected to be completed and 

delivered in batches of 50 and the scheduling of these deliveries should see the project being 

completed over a period of five (5) years. The details of the project schedule are presented 

below. This schedule provides a high-level overview of the construction process, allowing for 

flexibility in timelines based on actual project progress and any unforeseen delays. Each phase 

includes key activities to ensure a smooth transition from preliminary work to construction to 

final handover. The phases by block is summarized in Table 4-5 below. 

Year 1 
Phase 1: Site Preparation (Months 1-12).  

▪ Site Clearing: Clear vegetation and 
existing structures. 
▪ Grading and Excavation: Level the 
site and prepare for construction. 
▪ Road Construction: Cut and align 
access internal roads to allow for 
simultaneous activities. 
▪ Utilities Installation: Set up 
temporary utilities for construction 
(water, electricity). 
▪ Construction of 100 units located in 
block B 
 
 

Year 2 

Phase 2: Infrastructure Development 

(Months 1-12)  

▪ Road Construction: Build access and 
internal roads. 

▪ Utility Installation: Install permanent 
utilities (water, electricity, sewage 
systems). 

▪ Site Amenities: Develop communal 
amenities (parks, playgrounds) and 
perimeter fencing. 

▪ Construction of 160 units located in 
blocks B and C 

 

 
 



ENVIRONMENTAL IMPACT ASSESSMENT FOR A PROPOSED HOUSING DEVELOPMENT AT ROZELLE, WHITE HORSES, ST. THOMAS 

P a g e  | 53 
 

  

 Year 3 
 Phase 3: Construction of phase 3 -Commencements of Landscaping– phase 1 & 2 - (Months 7-
12) 

▪ Construction of 310 units located in 
Blocks C, D, E, F and G. 
▪ Commencement of Landscaping 
activities: Implement landscaping plans, 
including planting trees and shrubs 
throughout the development. 
▪ Exterior Finishing: Complete 
driveways, sidewalks and fencing. 

 

Year 4 
Phase 4: Final Inspections and Testing (Months 
1-6) 

▪ Quality Inspections: Conduct final 
inspections for building code 
compliance. 

▪ System Testing: Test electrical, plumbing 
and other systems checks. 

▪ Construction of 200 detached houses 
and, 80 two- bedrooms, 50 townhouse 
units, in 25 duplex batches, from Blocks 
E, F, and G.  
 

Year 5  
Phase 5: Decommissioning and Site Handover (Months 7-12) 

▪ Construction of 75 housing units in Blocks F and G. 
▪ Decommissioning: Remove temporary structures and restore the site. 
▪ Handover: Transition the site to a residential subdivision with units ready for sale. 

The number of blocks per phase is further summarized below in Table 4-5.  

Table 4-5: Description of the proposed construction phases, by blocks and number of units.  

Phase   Block/S Number of Units  

Phase 1 Block B 100 

Phase 2 Block B and D 160 

Phase 3 Blocks C, D, E, F and G 310 

Phase 4 Blocks E, F, and G 250 

Phase 5 Blocks E, F, G 75 

 



ENVIRONMENTAL IMPACT ASSESSMENT FOR A PROPOSED HOUSING DEVELOPMENT AT ROZELLE, WHITE HORSES, ST. THOMAS 

P a g e  | 54 
 

  

4.7 WASTEWATER TREATMENT PLANT  

The treatment plant is an ECOfluid USBF wastewater treatment plant. The USBF process is a 

single sludge denitrification, extended aeration activated sludge process that incorporates 

Upflow Sludge Blanket Filtration (USBF), an anoxic selector zone and sludge wastewater 

treatment plant that will serve the Rozelle Housing development, comprising approximately 

895 house lots, and institution and commercial lots.  It’s estimated that the development will 

generate approximately 1.2 m3 /d per house, giving a total estimated flow of 1,300 m3. The 

subdivision and housing development application was submitted prior to the Authority; 

bearing reference number 2023-03017-EP00277. The treatment system is an up-sludge blanket 

flow (USBF) one, designed by ECOfluid Systems Inc and built and operated by Aquatic 

Solutions and Innovations Jamaica Limited (ASI). It is an advanced wastewater treatment 

system, capable of treating sewage to tertiary level and meeting the Natural Resources 

Conservation Authority (NRCA) Wastewater and Sludge Regulations, 2013.   

4.7.1 WWTP COMPONENTS  

The components include: 

1. Headworks/Primary Treatment 

A coarse bar screen and an inclined mechanical screen complete with a rejects handling 

system installed within a concrete channel, screens sewage discharges by gravity into an 

Equalization Tank (EQT). 

2. Biological Treatment 

▪ Upflow Sludge Blanket Filters (USBF) bioreactors: Primary treated sewage 

mixes with recycled sludge from the bottom of the Sludge Blanket Filters (SBF) 

under anoxic state.  

▪ Membrane Bioreactor (MBR) 

▪ Integrated Fixed Film Activated Sludge (IFAS) 

3. Aeration   

The mixed liquor flows to the aeration compartment equipped with fine bubble aeration 

diffusers, is aerated and moved in a plug flow manner, and eventually enters the bottom of 

the Upflow Sludge Blanket Filters. 

 



ENVIRONMENTAL IMPACT ASSESSMENT FOR A PROPOSED HOUSING DEVELOPMENT AT ROZELLE, WHITE HORSES, ST. THOMAS 

P a g e  | 55 
 

  

4. Tertiary Treatment is carried out via: 

▪ Sand filtration  

▪ Microscreen filtration  

▪ Cloth Media Filtration  

▪ Membrane filtration  

▪ UV Disinfectant  

Table 4-6:Design parameters of the WWTP 

Parameter Unit of 
Measure 

Influent (1) Effluent (2) (4) 
NEPA 

Effluent (3) 
(4) Irrigation 

Average Daily Flow [m3/d] 690   

Peak Hourly Flow into EQT 
(5) 

[m3/h] 73   

EQT Volume [m3] 120   

Flow Rate into BR [m3/h] 41   

BOD5 [mg/l] 300 < 20 15 

COD [mg/l] 500-600 < 100 < 100 

TSS [mg/l] 280 < 20 15 

TKN [mg/l] 15-45   

Total Nitrogen [mg/l]  < 10 ~20 

Phosphorus (PO4-P) [mg/l] 5-15 < 4 ~8 

pH   6-9 6-9 

Faecal Coliform [MPN/100 ml]  < 200 12 

Residual Chlorine [mg/l]  < 1.5 < 0.5 

     Oil and Grease           [mg/l]   10 

4.7.2 TREATMENT PROCESS 

4.7.2.1 BIOLOGICAL TREATMENT PROCESS  

The following is an abbreviated description of the relevant biological treatment processes.  

Influent wastewater is treated by an aerobic process by microorganisms such as zoogloea, 

protozoans and rotifers. These microorganisms consume the carbonaceous pollutants and 

produce flocculent particles that can be separated from the water in the clarifier. 



ENVIRONMENTAL IMPACT ASSESSMENT FOR A PROPOSED HOUSING DEVELOPMENT AT ROZELLE, WHITE HORSES, ST. THOMAS 

P a g e  | 56 
 

  

Microorganisms require a continuous source of oxygen to perform their function. They utilize 

carbon, nitrogen and phosphorus in the ratio of 100:5:1. If these nutrients are not present in 

the exact ratio, the final effluent may contain residues, or the operation may suffer from 

nutrient deficiencies. The bioreactor volume provides the necessary retention time to allow 

for the maximum utilization of nutrients.  

In the aeration compartment, nitrogen in the form of ammonia is oxidized to nitrate in a 

process referred to as nitrification and in the anoxic compartment it is converted to nitrogen 

gas by biological denitrification. 

Phosphorus is removed by a biological process referred to as “luxury uptake” – by exposing 

the mixed liquor to alternating oxide and anoxic conditions. Under these conditions, the cells 

store more energy in the form of phosphorus than needed for their survival. If strictly oxide 

conditions are maintained during clarification, phosphorus will be retained by the cells, and it 

will be removed with excess sludge. 

The activated sludge treatment process relies on simultaneously maintaining a number of 

operating parameters within specified ranges by controlling the process input variables as 

described below. 

4.7.2.2 HEADWORKS  

Raw sewage is collected by a collection system and passed through a Coarse Bar Screen CCBS) 

followed by an inclined mechanical Influent Screen [IS], then into the Equalization Tank (EQT). 

The EQT is also equipped with an emergency overflow pipe directly into the BR1. 

The EQT is provided with a well sloped bottom, a pump well, and coarse air bubble diffusers 

to keep the solids in suspension and minimize the solids settling within the tank. The tank is 

equipped with one set of submersible Equalization Tank Pumps (EQP1,2), with two pairs of 

submersible pumps lift out systems installed for future phases 2 and 3. Each set is dedicated 

to a biological treatment module and consists of one duty and one standby pump. Controlled 

by level switches and timers, raw sewage is pumped through an influent flowmeter and into 

the anoxic compartment of the Bioreactor (BR1). 

The duty pump starts on HI level in the tank and stops on LO level. Should the duty pump fail 

to start on HI due to ‘no current’ condition, the standby pump will start, and the condition will 

be annunciated. Note that operation of both pumps in the same set at the same time is PLC 

disallowed. The pumps’ level switch-controlled operation is overridden by a resettable timer 

controlling the durations of duty pump ON / OFF periods. The timer can be adjusted based on 

the actual operating conditions (the initial setting is 180 seconds ON, 300 seconds OFF). 



ENVIRONMENTAL IMPACT ASSESSMENT FOR A PROPOSED HOUSING DEVELOPMENT AT ROZELLE, WHITE HORSES, ST. THOMAS 

P a g e  | 57 
 

  

Should both EQP fail, and the level keeps rising, the sewage will overflow to the Rapid 

Infiltration Basin (RIB) and this condition should be annunciated by the HI/HI alarm. 

To ensure trouble free operation, it is important that the presence in the influent of materials 

harmful to the treatment biology, such as the following, is minimized: 

▪ Oil and fat (in concentrations higher than 30 mg/l)  

▪ Paints and paint thinners 

▪ Acids and alkalis 

▪ Petroleum products 

▪ High strength cleaners and detergents 

▪ Large quantities of chlorine (e.g. pool chlorine) 

4.7.2.3 BIOREACTORS  

4.7.2.3.1 Anoxic Compartment  

The bioreactor anoxic compartment is equipped Anoxic Mixers to mix the influent sewage 

with activated sludge recycled by means of airlift RAS pumps from the bottom of the Upflow 

Sludge Blanket Filter (USBF), and to keep solids in suspension in the mixed liquor. The anoxic 

compartment is also equipped with coarse air bubble diffusers which provide mixing if the 

mixers are inoperative. From the anoxic compartment, the mixed liquor flows to an aeration 

compartment. 

4.7.2.3.2 Aeration Compartment  

The aeration compartment is equipped with fine bubble aeration diffusers. The diffusers are 

laid out in a manner to ensure even aeration of the entire volume of the compartment. Air 

into the diffusers is adjusted by hand-turned valves and VFDs. Aerated, the mixed liquor 

eventually enters the bottom of the USBF filter. 

4.7.2.3.3 Upflow Sludge Blanket Filter (USBF)  

Separation of water from the sludge takes place in the prism-shaped USBF installed within the 

bioreactor. The USBF has a high specific rate of separation, and it is hydraulically self-

regulating. The mixture of microbial cells and water enters the clarifier at the bottom and, as 

it rises, its upward velocity decreases until the sludge flocs become stationary forming a 

filtering media and effectively filtering out colloid and very fine particles. The higher the flow, 

the higher the sludge flocs rise and the larger the filtration area becomes.  



ENVIRONMENTAL IMPACT ASSESSMENT FOR A PROPOSED HOUSING DEVELOPMENT AT ROZELLE, WHITE HORSES, ST. THOMAS 

P a g e  | 58 
 

  

During higher flows a very distinct interface between the clear effluent and the sludge blanket 

should be visible below the effluent surface. The sludge blanket should never rise higher than 

10 cm below the effluent weir. 

While the operation of the USBF is fully self-regulating, it is important that it is inspected 

regularly, and any developing problems corrected. No or low flow through the USBF or loss 